

TEST RESULTS

UFAC FABRIC CLASSIFICATION
(CIGARETTE IGNITION TEST)

TEST RESULTS ON PATTERN#: Melange #4107

DATE: JUNE 12, 2006

SPECIMENS NO.	CHAR LENGTH INCHES	
	BACK	SEAT

SPECIMEN NO. 1

1.00 / 0.60

SPECIMEN NO. 2

1.00 / 0.70

SPECIMEN NO. 3

1.00 / 0.70

RESULTS OF THIS TEST SHOW ~~THIS FABRIC IS CONSIDERED TO BE~~
CLASSIFIED AS ~~CLASSIFIED AS~~

STANCUTA ADDINO
QUALITY CONTROL

P.O. Box 348, Second & Walnut Streets, Denver, CO 80202 TEL: 717-336-7577

On the Web: www.weavecorp.com